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Hilti Taiwan Engineering and Services Testing Lab.

NO.57, Gangshan Rd., Gangshan Dist., Kaohsiung City, Taiwan
TEL : 886 - 7 - 6295982 FAX : 886 - 7 - 6295983

TEST REPORT

TEST REPORT NO.: TS20006 TEST METHOD:
ITEM DESCRIPTION: Qyeskrue Motek sveiset,
Diameter:8mm Length: 80mm CE 14566

Thread length into the wood: 50mm
SAMPLE RECEIVE DATE : 2020/03/16

REPORT DATE : 2020/05/20 |TEST DATE: 2020/04/20 NOTES FOR SAMPLE:
CLIENT : Motek AS 10 pcs
CLIENT ADDRESS:
TEST ITEM SPECIFICATION(Unit) TEST RESULT NOTE
1 Y Withdraw force Min. 1000 Newton 7140.26 ~ 9408.39
2 Blank below
3

Wood specification
Wood Density Wood level
Southern Pine 0.40 g/cm3 C24
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Remark:

1. This test report only relates to the item(s) listed and tested. Partial use of this report is not valid.
2. Samples tested per the requirements of specification Lab. Manager(Signatu re)
3. This test report is responsible for designated samples only.

4. Inspection characteristics marked with "%" are not accredited by TAF.

5. Inspection characteristics marked with "©" are certified by an accredited third party lab as indicated.



